SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2290 dBm
SGL Count 100/100

Offset 4.90 d& Mode Auto Sweep

Date: 18,JUN. 2018 17:37:43

@1 AvoPwr (@1 avgPwr
20 dBipit-Gheck -~ | SPURIAIGCHBEKABS nARS
Line _$PURIOUS INE_ABS PABS f\ Line _$PURIOUS E_ABS PASS
10 dem 10dBm I
0 dBm [f 0.dBm ) \
-10 dBm -10 dem: -
SPURIOUS_LINE_ABS_ I \ |
-20 d8m J \ 20 dem /j
-30 dBm i A 3p dem—{ H H
‘ [\ N
40 dBm 90 HM.M[LNW’WM 1 \‘ { \ | /[4 dBm—1+ ! | [ - |
i J e T ~ i
50 dom ! E 50 8Bm e by
” i ™
I e - ]

-60 dBm -60 dem:
-70 dBm -70 dBm
Start 1.7 GHz. 3003 pts Stop 1.713 GHz | |[Start 1.752 Ghz 3003 pts Stop 1765 Gz
Bpuricus EmiSSi"'I's ‘ [ | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi __Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70517 GHz -34.07 d&m -21.07 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75477 GHz 18.76 dBm -11.24 de

1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -23.25 dBm -10.25 dB 1755 GHz 1788 anz 30,000 kHz ' 7ee00 e 2n 79 B S0 e

1.710 GHz 1.713 GHz 100.000 kHz 1.71020 GHz 18.31 dém -11.60 dB 1.766 CHz 1768 GH2 1,000 Mz 17616 Chs ~3E.95 dam ~25.95 B

i ] L il ]

Date: 18.JUN 2018 17:42:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 17.38:52

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dem 10 dém
¥ !'\\ Fonin; g Y
0 dm // \ dem i
-10 dBm 10 dBm ;
SPURIOUS_LINE_ABS_ ( \
-20 dem -20 dBm
A ] |
-30 dBm \'llk'( ’p.,‘ o -30 dBm M
¥
-40 dem WW 40 dBm WM i
b o R —
50 R -50 dBm o
N e
-60 dam -60 dem
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -23.78 dém 0.78 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75244 GHz .08 dBm -23.02 dB
1,709 GHz 1.710 GHz 30.000 kHz 171000 GHz -31.28 dém -18.28 dB 1755 GHz 1788 anz 30,000 kHz 175500 GHz 30,48 dBm 17 asde
1,710 GHz 1.713 GHz 100,000 kHz 171253 GHz 7,12 dém -22.87 dB 1756 CH2 1768 GH2 1,000 Miz 75602 CHe 24.36 dBm 1136 db
I J1 £

Date: 18.JUN.2019 17:43:38

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] I o
spectrum x| spectrum =
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS AP
Line _$PURIOUS_| INE_ABS PAES ﬂ Line _§PURIOUS_LINE_ABS, \l PASS
10 dem / 10 dBm \
0 dBm J 0 dBm \
-10 dBm | -10 derm ]
SPURIOUS_LINE ABS_ I k 1]
-20 dBm } § -20 dbm ] 1
-30 dBm j LL\ {“ 731'&} dBm A f
. \ I NS -~
.40 dBm MJ"LI r b \‘L } J[ A‘ ﬁdan— B & i T I"('
\ / Mo L) | I el . \ )
-50 degt i Eintyr st W fgpeater” N 7
o LTV RUR— N VA S "

50 dBm 60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 170159 GHz -34.95 dem -21.95 d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75463 GHz 1940 dBm -10.60 d&

1,709 GHz 1.710 GHz 50.000 kHz 1,71000 GHz -23.35 dém -10.35 dB 1755 GHz 1788 anz 20,000 kHz 175500 GHz 22.05 dBm 505 de

1,710 GHz 1.715 GHz 100,000 kHz 171033 GHz 18.88 dBm -11.12 dB 1.766 CHz 1768 GH2 1.00D Mz 75602 CHe 34.80 cBm 180 db,

i ] L il ]

Date: 18,JUN. 2018 00:37:37

Date: 18.JUN 2018 00:47:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
M"‘M‘\MWMM/“W\ AP A i AN A AR
0 dem - 1 q’dﬂrﬁ \\
-10 dam ( H 1l 120 dem
SPURIOUS_LINE_ABS_ H k \
-20 dam l 20 dem H‘
4
30 dém fre S : e L‘hwm W%
-40 dBm y “""J"""‘WW -40 dBm g
i e
5 tem 50 dem e,
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | (|l Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -26.16 dém 3.16 d& 1,750 GHz 1.755 GHz 100.000 kHz 1,75426 GHz .78 dbm -24.22 dB
1.708 Ghz 1.710 GHz 50.000 kiz 1.71000 GHz -30.68 dém -17.68.d8 1.755 GHz 1.756 GHz 50.000 kHz 175501 GHz -29.93 dBm -16.93 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71455 GHz 5.29 dBm -24.71 dB 1.756 GHz 1765 GH2 1.000 MH2 1.75618 GHz 25,24 dBm -12.24 dB
i i )
Date: 18.JUN 2019 00:39:52 Date: 18.JUN.2019 00.49.21
SPORTON INTERNATIONAL INC. Page Number : Al of A321
TEL : 886-3-327-3456 Report Issued Date : Jul. 04, 2019
FAX : 886-3-328-4978 Report Version . Rev. 01

FCcC ID: 2AD9M-003A



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 18,JUN. 2019 00:38:44

spectrum x| spectrum =
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS AP
Line _$PURIOUS_| INE_ABS PABS IH Line _$PURIOUS_LINE_ABS PABS
10 dem - 10 dBm 1
0 dBm {f 0 dBm \
-10 dBm -10 derm J -
SPURIOUS_LINE ABS_ ; { |
-20 dBm r \" -20 dBm £ J(
-30 dBm /. -39 dem “ f
-40 dam | itz j ’L\wlm Hﬁ [\1‘ 4B “‘ Il“ﬂ \ e S -
o { o
gl / ’ rgd] i
-50 wm\ o - e |, ﬂ'«n U1l so " el M’\q LPW M
" B IR W | L . i,
50 dBm 60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -36.97 dém -23.97 d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75465 GHz 18.20 dBm -11.80 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ~23.55 dém -10.55 do 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -23.83 dBm -10.86 de
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 17.21 dBm -12.79 dB 1.766 CHz 1768 GH2 1,000 Mz 75602 CHe ~36.20 cbm 2350 db,
i ] L il ]

Date: 18.JUN 2018 00:48:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um c%:
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
s qu\ o g oo B N Ssasmis
0 dem dem
[ | \
-10 deém E 10 dBm
SPURIOUS_LINE_ABS_ / \ \
-20 dam T 20 dem
|
J Mot g,
-30 dBm -30 dém ! s
.,W""Pw Ty,
W ical Tliats,
-40 dBm MMW -40 dBm o
o W%“‘“‘ﬁ
R -50 dBm [t
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | (|l Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170899 GHz -25.39 dém 2.39 d& 1,750 GHz 1.755 GHz 100.000 kHz 1,75314 GHz .09 dBm -24.91 db
1.708 Ghz 1.710 GHz 50.000 kiz 1.71000 GHz -31.69 dém -18.69 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -31.03 dBm -18.03 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71281 GHz 4.68 dBm -25.32 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75602 GHz 25,65 dBm -12.65 dB
i i )
Date: 18.JUN 2019 00-40:59 Date: 18.JUN.2019 00.50:20
SPORTON INTERNATIONAL INC. Page Number : Al of A321

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 18,JUN 2018 17:46:01

Date: 18.JUN 2018 17:50:47

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS AP
Line _$PURIOUS INE_ABS PABS F Line _$PURIOUS_LINE_ABS ﬁ PASS
10 dem: 10 dBm
0 dBm / 0 dBm
-10 dBm -10 derm
SPURIOUS_LINE ABS_ H }\
20 dBm i- \ 20 dem
-30 dBm . ! f W de
. WS I B A T i
-40 dBm " - ¢ dBm
MWW | s el & | il /]
el , Aol !
E = S0'dgm
\ KL T e ]|
50 dBm 60 dBm
70 dam 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170882 GHz -28.5 dem -15.59 dB 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75467 GHz 16.54 dBm -11.46 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ~24.26 dim -11.26 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -23.21 dBm -10.21 de
1,710 GHz 1.715 GHz 100,000 kHz 1,710230 GHz 18.01 dBm -11.99 d& 1756 CH2 1768 GH2 1,000 Mz 75652 oHe T 16 40°db,
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2290 dBm
SGL Count 100/100

Offset 4.90 dB

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
Pt s o APl
ettt 8t e P e,
0 dém f T DFS"“ 3
| \
-10 dem { - 10 dem
SPURIOUS_LINE_ABS_ ] 1 \
-20 dam 20 dem T
] e
-30 dBm MW e rort ’—J -30 dBm q e W M%
-40 dBm M 40 dBm %
- AL FATR B T
0 m 50 dem e
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts StD_E .765 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70888 GHz -24.62 dém 1.62 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75075 GHz 4.89 dBm -25.11 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -31.38 dBm -18.38 dB 1,755 GH 1756 GHz 50.000 kHz 1.75500 GHz 231,64 dBm Z19.64 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71383 GHz 4.74 dBm -25.26 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75608 GHz -25.79 dbm 212,79 dB
Y
i i )
Date: 18.JUN 2019 17.47:10 Date: 18.JUN.2019 17.51.56
SPORTON INTERNATIONAL INC. Page Number : Al of A321
TEL : 886-3-327-3456 Report Issued Date : Jul. 04, 2019
FAX : 886-3-328-4978 Report Version : Rev. 01

FCcC ID: 2AD9M-003A




s=amranas. FCC RF Test Report Report No. : FG942441B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS T
Line EPURIOUS INE_ABS PABS r‘ Line SPURIOUS, INE_ABS PASS r\
10 dém F \ 10 dem |
) ! \
0 dem f 1 0 dem B
-10 dem ; -10 dBm [
| SPURIOUS_LINE_ABS_ H’ \‘ [ \
-20 dem f \ -20 dBm rf {
-30 dBm s ‘i i -3 dBm. i
, et} [ LN | J
S | e T e N~
S R g A b gt P o
R Afeai=™ "o e T ! and A R
-60 dem 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -37.53 dém -24.53 d& 1.745 GHz 1.755 Ghz 100.000 kHz 175442 GHz 16.66 dBm -11.14 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.70858 GHz ~36.46 dim -23.46 do 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -34.77 dBm -21.77 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 18.49 dBm -11.51 dB 1756 CH2 1768 GH2 1,000 Mz 1 7ee08 CHe ~37.12 cbm 54 12°db,
——
'
i L il ]
Dater 18.UN 2019 00:54:06 Date: 18 JUN 2018 010235

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um C%J
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0d riim et g bt s, 0 dET i ettt A e A TS SIS
|
-10 dém ( \‘ -10 dBm T
| SPURIOUS_LINE_ABS_ Ir ! l
-20 dam ] -] 0 dem T
e | ] \ (AT
-30 dBm v 30 dem
I F " ﬁ A\ MMW¢
et -40 dBm gy
-50 dBm -50 dem
-60 dam -60 dem
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -26.85 d&m 3.85 dB 1.745 GHz 1.755 GHz 100.000 kHz 1.74852 GHz 2.94 dém -27.06 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70999 GHz -33.35 dém -20.35 d8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -32.88 dBm -19.88 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71560 GHz 2.56 dBm -27.44 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75627 GHz -57.76 dBm C14.76 dB
'
i i )
Date: 18.JUN 2019 00:55:21 Date: 18.JUN.2019 01.05:50
SPORTON INTERNATIONAL INC. Page Number : Al of A321
TEL : 886-3-327-3456 Report Issued Date : Jul. 04, 2019
FAX : 886-3-328-4978 Report Version : Rev. 01

FCcC ID: 2AD9M-003A



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS T
Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS r\
10 dBm T \ 10 dém l
0 dem ]J \ 0 dBm J \\
-10 dem -10 dBm -
| SPURIOUS_LINE_ABS_ / H i \
-20 dem i -20 dBm )
-30 dBm [ ‘Li ﬁ -3p dBm [ﬂ| JJJ
-40 dBm MWM '“\L_\ H ﬂ 40 dBm i Ty,
| \ N
N o, M, - ’ ‘ .!%\ J ]\l 5 hBm "I‘ J J \ V_J\r“\f' ™ a , P
% y ke
W™ = Ln.,w - \m‘,.,..fj 1\. (PR N ,\,\;"L\/'V” W, wk | MWMW L P—
-60 dem 60 dBm
-70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -38.50 dém -25.50 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75443 GHz 17.64 dBm -12.36 d&
1.708 GHe 1.710 GHz 100.000 kiiz 1.70893 GHz ~34.15 dém -2L1sde 1.755 GHz 1.756 GHz 100.000 kHz 1.75801 GHz -33.55 dBm -20.55 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71061 GHz 17.47 dBm -12.53 dB 1756 CH2 1768 GH2 1,000 Mz 75602 CHe ~37.55 cbm 5453 db,
——
i ] L il ]

Date: 18,JUN. 2018 00:55:13

Date: 18.JUN 2018 01:04:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dem - 2 0 g < - -
\ \
-10 dBm -10 dem
| SPURIOUS_LINE_ABS_ ‘ \
-20 dem \ -40 dBm \‘
-30 dBm " 0 dBm
s Y i e
40 dBm pa T
50 dBm 50 dBm
-60 dem -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |[Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70879 GHz -27.37 dém 4.37 d& 1,745 GHz 1.755 GHz 100.000 kHz 1,74931 GHz 1.97 dém -28.03 db
1.708 Ghz 1.710 GHz 100,000 kHz 1.70955 GHz -34.13 dém -2l.13.d8 1.755 GHz 1.756 GHz 100,000 kHz 175501 GHz -34.21 dBm -21.21 dB
1,710 GHz 1.720 GHz 100,000 kHz 171449 GHz 1,56 dBm -28.44 dB 1.766 CHz 1765 GH2 1.000 MH2 175605 GHz -28.26 dBm -15.26 dB
.
i i )
Date: 18.JUN 2019 00:57.28 Date: 18.JUN.2019 01.06:58
SPORTON INTERNATIONAL INC. Page Number : Al of A321

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode

Auto Sweep

Date: 18,JUN. 2019 17:54:19

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS aaks
Line _$PURIOUS INE_ABS PABS Jn[ Line _$PURIOUS_LINE_ABS, PASS r\
10 dBm ’ T 10 dBm l
0 dem l \\ 0 dam i \
10 dem / -10 dém i \
| SPURIOUS_LINE_ABS_ J’ k { b\
-20 dem f \ 20 dem —
‘ \
-30 dBm 1 ﬂ -3} dem “ JI
-40 dBm el i ‘!nk 40 ldem - E Mg,
srdlt P M., , \ [ } | ] Mw "
-50 dB -30 gBm
v [ ] T L
NI P Pesad | ebond k [ S U S R kw
-60 dém -60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170896 GHz -38.23 dém -26.23 dé 1,745 GHz 1.755 GHz 100.000 kHz 1,75443 GHz 16.69 dBm 1111 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -37.54 dém 2454 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -36.21 dBm -23.21 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 17.18 dBm -12.82 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75603 GHz 37.28 dBm ~04.98 dB
——
i ] L il ]

Date: 18.JUN 2018 17:58:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 18,JUN.2019 17.55:28

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dem » " 0 de s Pl Ao b \
-10 deém ( \ -10 dBm
| SPURIOUS_LINE_ABS_ ; \ \
-20 dem: T 1 -30 dem
-‘ w \
R s a
30 dem —— jzu dem
pke? ] - —
-0 dem e M
.50 dem 50 dem
-60 dBm -60 dBm
70 dm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz -27.00 dém +.00 d8 1.745 GHz 1.755 Ghz 100.000 kHz 1.74863 GHz 2.40 dBm -27.60 d&
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -33.92 dém -20.52 8 1.755 GHz 1.756 GHz 100,000 kHz 175503 GHz -35.51 dBm -22.51 dB
1.710 GHz 1.720 GHz 100,000 kHz 171661 GHz 2.02 dém -27.98 dB 1.756 GHz 1768 GH2 1,000 Miz 175808 GHz 28.85 dBm 1E85 B

i

Date: 18.JUN.2019 18:00:14

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 18,JUN. 2018 01:10:35

@1 AvgPwr (@1 avgPwr
20 dbiniFhack 5 | SPURIRHECHBEKABS AP
Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS n
10 dBm J \ 10 dém J ‘
0 dBm } ‘ 0 dBm { %
-10 dBm ! -10 derm l‘l
| SPURIOUS_LINE ABS5_ j ! [ ‘
-20 dBm j JLI 20 dem T '\1
-30 dBm ! _30idem |
, > L [
40 dam L ™ } i 49 HBm { =
50 dBm peerh, J’wﬂ e | -sp ¢Bm ] \\ L
i ™ Lo J | W™ T~
- N .
-60 dBm et et e B s e ot
-70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170898 GHz -37.81 dém -24.81 d 1,740 GHz 1.755 GHz 100.000 kHz 1,75415 GHz 16.03 dBm -11.07 de
1,709 GHz 1.710 GHz 150,000 kHz 170998 GHz -31.49 dém -18.49 dB 1755 GHz 1756 GHz 150.000 kHz 175500 GH= 31,45 dBrm 1545 db
1,710 GHz 1.725 GHz 100,000 kHz 1.71088 GHz 18.23 dBm -11.77 dB 1.766 CHz 1765 GH2 1.000 MH2 175608 GHz -37.98 dBm ~54.58 dB
——
i ] L il ]

Date: 18.JUN 2018 01:20:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [®1 2vgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dém S \ 0 dim = s
! |
-10 deém I -10 dBm
| SPURIOUS_LINE_ABS_ } l \
-20 dam H =20 dBm i
|
-30 dém aiteedt f 1 30 dem !
IS Sy 7 1) Iy ww
-40 dBm ~
-50 dBm
60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_| ||[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170897 GHz -28.45 dém 5.45 d& 1,740 GHz 1.755 GHz 100.000 kHz 1,74309 GHz 1.41 dém -28.50 db
1.708 Ghz 1.710 GHz 150,000 khz 1.71000 GHz -34.50 dém -21.50 d8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -34.07 dBm -21.07 dB
1.710 GHz 1.725 GHz 100,000 kHz 172242 GHz 0.59 dBm -20.41 dB 1.756 GHz 1765 GH2 1.000 MH2 175680 GHz 20,74 dBm -16.74 dB
e
i i )
Date: 18.JUN 2019 01:12:50 Date: 18.JUN.2019 01.:22:20
SPORTON INTERNATIONAL INC. Page Number : Al of A321

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2290 dBm
SGL Count 100/100

Offset 4.90 d& Mode Auto Sweep

Date: 18,JUN. 2018 01:11:43

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS FTAE
Line _$PURIOUS_| INE_ABS PA .ﬂ.n Line _§PURIOUS_LINE_ABS. PAES n
10 dem: 10 dBm J \
0 dBm /J ¥ 0 dBm } 1
-10 dBm 1 L -10 dem:
| SPURIOUS_LINE_ABS_ f ] f \I
-20 dém I‘ 20 dem il
F {1
-30 dBm 3mdem F i
- and \ﬁ Fl - | L
40 dém ﬁw / J i 4 Fan— { 7 m‘h
-50 dBm: e e e, f | sh dBm e i "WMJM
] M Lo Ul M o
-60 dem ) EA L A AN ’{au A e et o e T
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 170899 GHz -38.14 dBm -25.14 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75415 GHz 17.68 dBm -12.12 de
L1709 G2 1.710 GHz | 150.000 kiz 1.70958 GHz ~31.45 dom -18.45 08 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -31.21 dBm -18.21 dB
1,710 GHz 1.725 GHz 100,000 kHz 171082 GHz 17.26 dBm -12.74 dB 1.766 CHz 1768 GH2 1,000 Mz 7602 Chs ~35 26 dbm 355 B
——
i ] L il ]

Date: 18.JUN 2018 01:21:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 01:13:58

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dem e |[| © e —~ A\
-10 deém l i -10 dBm
| SPURIOUS_LINE_ABS_ J ‘ \
-20 dem: / L -20 dem \‘
-30 dem —a -f0 dem
——— 8 pEES
p— f W) \ i
dam -40 dBm S
.50 dem 50 dem
-60 dBm -60 dBm
70 dm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70850 GHz -29.02 dém 6.02 d8 1.740 GHz 1.755 Ghz 100.000 kHz 1.74497 GHz 0.38 dBm -29.62 dB
1.709 GHz 1.710 GHz 150,000 khz 1.70995 GHz -35.60 dBm -22.60 & 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -35.73 dBm -22.73 dB
1.710 GHz 1.725 GHz 100,000 kHz 171792 GHz -0.10 dBm -30.10 dB 1.756 GHz 1768 GH2 1.00D Mz 175857 GHz 30.35 cBm 1738 B
e
I J1 £

Date: 18.JUN.2019 01:23.27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2290 dBm
SGL Count 100/100

Offset 4.90 d& Mode Auto Sweep

Date: 18,JUN. 2019 18:02:37

@1 AvgPwr (@1 avgPwr
20 dbiniFhack 5 | SPURIRHECHBEKABS T
Line _$PURIOUS INE_ABS PABS n Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem J \ 10 dBm J i
0 dBm J 1 0 dBm j L
-10 dBm { -10 derm \
| SPURIOUS_LINE ABS5_ f u\‘ fJ \
20 dBm [ ‘1 20 dem ]
- N B ‘
30 dBm 3 \ 3qdem J’ \
-40 dBm 4t ﬂ 40 Hem R,
P i | R
50 dam by R L -5p 4Bm x4 — A
AN = o L‘\ [ |\ \ I\\, e ol
P A . - o
-60 dém et VS o AP o UW T el D et
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70898 GHz -38.35 dBm -25.35 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHz 18.49 dBm -11.51 dB
L1709 G2 1.710 GHz | 150.000 kiz 1.71000 GHz ~32.30 dam -18.38 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -29.6¢ dBm -16.64 dB
1,710 GHz 1.725 GHz 100,000 kHz 171082 GHz 17.11 dBm -12.89 dB 1756 CH2 1768 GH2 1,000 Mz 1 7608 Chs ~37 84 dbm “2 B4 B
——
i ] L il ]

Date: 18.JUN 2018 18:07:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dam e S - l 0 s a - mﬂ‘
-10 deém | ! -10 dBm
| SPURIOUS_LINE_ABS_ ‘ | \
-20 dam J' L -2 dBm: L
-30 dem o ; (|l 4o dem
PR N R al B 0 I
30 dBm 40 dBm M [,
.50 dem -50 dBm
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_| ||[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170882 GHz -28.77 dém 5.77 d& 1,740 GHz 1.755 GHz 100.000 kHz 1.74567 GHz 0.92 dbm -29.08 db
1.708 Ghz 1.710 GHz 150,000 khz 1.70996 GHz ~35.48 dém -22.45.d8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -35.91 dBm -22.91 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71704 GHz 0.34 dBm -20.66 dB 1.756 GHz 1.765 GHz 1.000 MH2 175657 GHz -30.26 dBm -17.26 dB
e
i i )
Date: 18.JUN.2019 18:03:46 Date: 18.JUN.2018 18.08:32
SPORTON INTERNATIONAL INC. Page Number : Al of A321

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18,JUN. 2018 01:27:05

Date: 18.JUN 2018 01:36:34

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack — | SPURIGIECHBEKABS VT
Line _$PURIOUS INE_ABS ‘ 1}!,‘4 58 Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem: | 10 dBm l \
0 dBm ’H) 0 dBm ‘ \
-10 dBm -10 derm J" i
| SPURIOUS_LINE_ABS_ fj WL Al
20 dam {‘ - 20 dem - t
-30 dBm { i' [ -30/dBm F\ 1_“
40 dBm l]‘ .d Bm ‘ f "
//" o’ i, I ; i * ) ” J_,J . "'\\
50 deyr 50 dBm e
N ™ I i ] [ —0g
wdlfk"""‘“‘ ""‘""ﬂ‘ ”‘J lLL"-‘V“ it o) K.\ L SO BTN N %L" y lv-w-'w \v\-"-’}\”ﬂ. '\’“--CW
50 dBm 40 dem
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170894 GHz -38.76 dem -25.76 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75393 GHz 18.31 dBm -11.69 d&
1.708 GHe 1.710 GHz 200.000 kHz 1.71000 GHz -35.25 dém -22.25 do 1.755 GHz 1.756 GHz 200.000 kHz 1.75801 GHz -32.99 dBm -19.99 de
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 17.84 dBm -12.16 dB 1756 CH2 1768 GH2 1,000 Mz 1 7603 Chs ~37.55 dbm 3495 b
——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [®1 2vgPwr
20 dbimitdhack — RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dém PO T Ry e e e e T N'vﬁv-«\ 0 di ol A DV T v py——, M‘I
-10 deém ! | -10/dBm
| SPURIOUS_LINE_ABS_ J | ]
-20 dam , \ -20 dBm
| |
-30 dem A 4 ?fﬂ dem
NP { \
/ \\J J w
40 dem 40 dom —
.50 dem -50 dBm
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_E .765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170886 GHz -29.89 dém 6.89 d& 1,735 GHz 1.755 GHz 100.000 kHz 1,74422 GHz 0.44 dBm -29.56 db
1.708 Ghz 1.710 GHz 200,000 kHz 1.70954 GHz -35.29 dém -22.29.d8 1.755 GHz 1.756 GHz 200.000 kHz 1,75506 GHz -35.18 dBm -22.18 dB
1.710 GHz 1.730 GHz 100,000 kHz 172488 GHz -0.34 dBm -30.34 dB 1.756 GHz 1.765 GHz 1.000 MH2 175601 GHz 31.13 dBm -16.13 dB
e
i i )
Date: 18.JUN 2019 01:29:20 Date: 18.JUN.2019 01.38.49
SPORTON INTERNATIONAL INC. Page Number : Al of A321

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Report Issued Date : Jul. 04, 2019

Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18,JUN. 2019 01:28:12

Date: 18.JUN 2018 01:37:42

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack — | SPURIGIECHBEKABS T
Line _$PURIOUS_| INE_ABS ‘ pAES Line _§PURIOUS_LINE_ABS. PAES ﬂ
10 dem: |‘| 10 dBm I \
0 dBm fj L 0 dBm } !
-10 dBm: — -10 dem: f
| SPURIOUS_LINE ABS5_ II \ J \
-20 dBm L| -20 dbm f Ul
-30 dam ﬁj ‘I | _30,dBm | !
\ ) f\ 1
]
., I | i N
50 d"h“:\ . A 54 dBm ] i ,J""" | foiwr
"F"\"-'"V- oy )\J r *J‘ ‘Lr'\'m./wzmwm‘\mfj l\« J\‘)ﬁ.md\ J‘J\AAMWN.J/\/-/‘«NIMJ LL‘ A lv«r\,.,\- gl [ oeart
50 dBm = 0 cek
70 dam 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170898 GHz -39.33 dém -26.33 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75393 GHz 17.56 dBm -12.44 dB
1.708 GHe 1.710 GHz 200.000 kHz 1.70858 GHz -32.96 dém -20.56 do 1.755 GHz 1.756 GHz 200.000 kHz 1.75500 GHz -33.64 dBm -20.64 de
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 17.10 dBm -12.90 dB 1.766 CHz 1768 GH2 1,000 Miz 75600 CHe ~38.70 cbm 35 70 db,
——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22,90 dBm  Offset 4,90 di Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dém 0dBm—y T S e P "
e e B I AW\W gt s ey B e SN WEVITP RN
-10 dBm / -1[1’ dBm |
| SPURIOUS_LINE_ABS_ ( \ \
-20 dem T -2 dem
| o |
-30 dem p— | -?jl dem |
= “J Al X e
-40 dam “ 440 dBm
50 dBm 50 dBm
-60 dam -60 dem
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_E .765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70852 GHz -30.44 dém 7.44 d& 1,735 GHz 1.755 GHz 100.000 kHz 1.73775 GHz -0.89 dBm -30.89 db
1.708 Ghz 1.710 GHz 200,000 kHz 1.70952 GHz -36.24 dém -23.24.d8 1.755 GHz 1.756 GHz 200.000 kHz 175501 GHz -35.99 dBm -22,99 dB
1,710 GHz 1.730 GHz 100,000 kHz 1,72490 GHz -1.07 dBm -31.07 dB 1.766 CHz 1765 GH2 1.000 MH2 178617 GHz -30.91 dBm -17.91 dB
.
i i )
Date: 18.JUN 2019 01:30:27 Date: 18.JUN.2019 01.:39.57
SPORTON INTERNATIONAL INC. Page Number : Al of A321

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

T Spectrum

Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiniFhack — | SPURIRHECHBEKABS AP
Line _§PURIOUS_| INE_ABS ‘ r,wA 58 Line _§PURIOUS_LINE_ABS PAES Fl
10 dBm [‘ 10 dém I ‘
0 dBm ) l\ 0.dBm J‘ ll
-10 dBm 1 -10 dem: T
| SPURIOUS_LINE_ABS_ | 1 { \
20 dBm f 20 dem i
! !
f n ﬁ \
-30 dBm - - -30/dBm | A

A B 1N

7 | )
|

: -50 4Bm !
\ ] Bl AN \ JU = I E N
i s e NP Lromp Ut s AW iAo I Enat b
-50 dBm 0 dBm
-70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_E .765 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -30.02 d&m -26.02 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.75389 GHz 17.77 dBm -12.23 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -34.95 dBm -21.95 dB 1.755 GHz 1.756 GHz 200,000 kHz 1.75503 GHz -34.76 dBm -21.76 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71107 GHz 17.22 dBm -12.78 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75618 GHz -38.21 dBm -25.21 dB
——
i ] L il ]

Date: 18,JUN. 2019 22:18:53

Date: 18.JUN 2018 22:23:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

SGL Count 100/100

Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 2290 dém  Offset 4.90 dB

Mode Auto Sweep

(@1 avgPwr

Il

@1 AvgPwr
20 dbimitdhack — RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dém ] TP T e P P W M“H‘W 0 dem, T N Y S Sy Y WX Y \'N\I
-10 dém r | -10 dém
| SPURIOUS_LINE_ABS_ J \ ]
-20 dem T -20 dem
| I |
-30 dBm . -3 dem -
——— 7 iR | ——
-40 dem L/ Y40 dem U8 M
-50 dBm -50 dem
-60 dam -60 dem
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_E .765 GHz
purious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -30.27 d&m 7.27 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.74036 GHz -0.45 dBm -30.46 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70995 GHz -35.74 dBm -22.74 dB 1,755 GH 1756 GHz 500,000 kHz 175506 GH= 36,43 dbm 2348 db
1.710 GHz 1.730 GHz 100.000 kHz 1.71926 GHz -0.17 dém -30.17 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75604 GHz -30.69 dBm C17.69 dB

Date: 18,JUN. 2019 22:20:00

i

Date: 18.JUN.2019 22:24.44

SPORTON

INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID: 2AD9M-003A

Page Number

1 Al of A321

Report Issued Date : Jul. 04, 2019

Report Version

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 18,JUN. 2019 15:35:25

Date: 18.JUN 2018 19:54:09

spectrum x| spectrum
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L ,Jl | SPURIAHECHBEKABS . .
Line _§PURIOUS_| INE_ABS PAES / \ Line |ﬁ><k YUS_|LINE_ABS PABS
10 dBm { \ 10 dBm ( I
|
od ! 0 dBm
-10 dém . -10 dBm /
| SPURIOUS_LINE_ABS_ l\ /
-20 dém \ -20 dem
-30 dem |H- \ ,\ -30 dey L\
-40 dBm 40 dim
| »Jf w ™, k\l\ [ -
-50 dem ——— v 50 dem —
| s
-60 dem — — -60 dBm = —
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -47.98 dBm -34.98 dB 847.000 MHz 849.000 MHz 100,000 kHz 548.76124 MHz 21.30 dbm ~8.70 db
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz ~20.68 dam -7.88 d& 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -18.79 dBm -5.79 de
D24.000 Mz 526000 MHz 100,000 kHz 22425574 MHz 21.11 dBm -6.89 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -47.55 dBm -34.55 dB
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 19:42:40

Date: 18.JUN.2019 19:50:54

] um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPUBIRHWECHBIERABS_. i
Line _$PURIOUS_} INE_ABS PABS !M’ 'pllH[}HlH INE_ABS PASS
10 dem i e N -
[ [ \
od \
-10 dBm r \ -10 dBm i
| SPURIOUS_LINE ABS_ L
-20 dem ) \M.,_‘ dem \\\
-30 dBm Mﬂ -30 dBm \‘
-40 dBm / )TJ -40 dBm | e
-50 dem - -50 dBm
1 T
-60 dam " -60 dBm T
BT P R————— S———
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -33.65 dém -20.65 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁg MAz 13.14 dBm -mwl
823.000 MHz 824,000 MHz 20000 kHz 823,99750 MHz -25.70 dBm -12.70 dB 549,000 MHz 850,000 MHz 20.000 kHz 243 01948 MHe 2145 dom 849 b
£24.000 MHz 525000 MHz 100.000 kHz 524.93906 MHz 13.47 dBm -16.53 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -34.67 dBm -21.67 dB
Y
I 1 P

SPORTON INTERNATIONAL INC. Page Number : Al of A321
TEL : 886-3-327-3456 Report Issued Date : Jul. 04, 2019
FAX : 886-3-328-4978 Report Version : Rev. 01

FCcC ID: 2AD9M-003A



SPORTON LAB.

FCC RF Test Report Report No. : FG942441B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18,JUN. 2019 15:41:03

Date: 18.JUN 2018 19:55:47

spectrum x| spectrum
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dEmRH—Ghesk . | SPURIAHECHBIEKABS _. -
Line _3PURIOUS_| INE_ABS PAES /-\‘l Line :}um INE_ABS PAES
10 dém ! \ 10dBm -
]
0d ! 0 dem f
-10 dem l -10 dem—
| SPURIOUS_LINE_ABS_ ‘t }
-20 dam \ -20 dBm
-30 dBm .ﬂ J[Ai -30 dey ] \
40 dBm | w a0 d ,rl*i \.
-50 dem e ..-/ il . |
T ——
50 dem = -50 dBm Mt —
0 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |['Start 847.0 MHz 3008 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -49.32 dBm -36.32 d& 847.000 MHz 849,000 MHz 100.000 kHz 548,75325 MHz 19.62 dBm -10.38 dB
822.000 Mz | 824.000 Mz 20.000 ki 82399351 iz ~22.65 dam -9.65 d& 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -21.27 dém -8.27 de
524.000 MHz 826,000 MHz 100,000 kHz 824,23477 MHz 19.54 dBm -10.46 dB BE0.000 Mz 560000 Mz 150.000 ke 55001499 Mie ~%5.57 dam ah o7 dn
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 19:44:18

Date: 18.JUN.20H9 19:52:32

] um L
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPUBIRHWECHBIERABS_. i
Line _$PURIOUS_} INE_ABS PABS Line SPURIDUS _LINE_ABS. PASS
10 dem 7 . N 10 dBr S
\ )
od | I 0 danf \
10 dem / \ -10 dBm
| SPURIOUS_LINE ABS_ / |
-20 dem l li -20 gBm L
-30 dBm 30 dBm:
/TM""J \‘\'\-T\
-40 dBm -40 dBm
_// ! U A
=50 dam — -50 dBm
| e ~-]
- -
-60 dBm =3 = -60 dBm e
i T p—
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -35.39 dém -22.39 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.71528 MHz 11.77 dBm -18.23 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -28.28 dém -15.20 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -27.33 dBm -14.33 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.40550 MHz 11.89 dBm -18.11 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.80 dbm -22.80 db
Y
I 1 P

SPORTON INTERNATIONAL INC. Page Number : Al of A321
TEL : 886-3-327-3456 Report Issued Date : Jul. 04, 2019
FAX : 886-3-328-4978 Report Version : Rev. 01

FCcC ID: 2AD9M-003A




SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

Date: 18,JUN. 2018 21:14:52

@1 AvgPwr (@1 avgPwr
20 deimei-Gheek L | SPURIAHECHBIEKABS _. .
Line _$PURIOUS_| INE_ABS PASS M Line _§p1 :}um INE_ABS PASS
10 dBm f ‘\ 10 dBm { \I,
od 0 dBm I‘
-10 dBm l 10 dom—
| SPURIOUS_LINE_ABS_ \ |
-20 dém \ -20 dem
-30 dBm L o 30 \:IB;:\I
RA \
-40 dBm i 40 di Mb(" 3
50 dgm _ o, . \
= —
f-/””‘/—x "’L/-J \.\]' ~]
60 dem — -60 dBm .
B~ —— -
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz £22,91608 MHz -50.43 d&m -37.43 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.75924 MHz 18.78 dBm -11.22 dB
893.000 MHz | 674.000 Mhz 20.000 kHz £23,99550 Mz -25.50 dm -12.60 d8 545.000 MHz | 850.000 MHz 20.000 kHz 849,00050 MHz -25.27 dbm -12.27 ds
£24.000 MHz 526000 MHz 100.000 kHz 624.24476 MHz 18.67 dém -11.13 dib 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -49.90 dbm -36.90 dB
T
) i )

Date: 18.JUN 2018 21:20:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

(@1 avgPwr

]" 1

Date: 18,JUN.2019 21:13:15

@1 AvgPwr
20 dBmeH-Ghesk . | SPURIGHECHBIEKABS . o
Line _$PURIOUS_) INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
10 dBm pa— ._\‘ 10 a:r"_ _.\r
od / ‘ 0 de ]|
-10 dem f L -10 dpm
| SPURIOUS_LINE_AB5_ ‘ l ‘
-20 dem ' \\. -20 dBm ‘
-30 dem j‘ i ||| .peH5em
-40 dBm "“’L,,.r"”" 40 dBm I o~
S0 dg el dl
-50 dem = -50 dBm
._/"-f/‘ \_\'\—
-60 dBm =5 -60 dBm ==
AR I SRS Sy ] |
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -37.75 dém -24.75 d& 847.000 MHz §49.000 MHz 100.000 kHz 847.02607 MHz 10.90 dBm -19.10 d&
523.000 MH2 | B4.000 MHz 20,000 kHz £23,59850 MHz -32.01 dBm -19.01 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -31.50 dBm -18.50 dB
824.000 MHz 826.000 MHz 100.000 kHz 825.05994 MHz 10.68 dEm -19.12 di 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.28 dbm -25.28 dB

i

Date: 18.JUN.20H9 21:19:00

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. : FG942441B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L [ a | SPURIAHIGCHBEKABS .
Line _$PURIOUS_J INE_ABS PABS |(\ Line _§PURIO { NE_ABS PABS
10 dem: 10 dBm / L
0d l 0 dBm ] \
-10 dem \ -10 dBm
| SPURIOUS_LINE_ABS_ f
-20 dém -20 dem l,. \
-30 dem f ‘\" 2 ||l -20 dem IJJ \
-40 dBm I f\k I’ \ b dam .
A S ARG
50 dam - — -] 50 o
7\ — i
-60 dem -60 dBm -
70 dBm 70 dBm.
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 821,72527 MHz -43.25 dBm -30.25 dB 846.000 MHz 849.000 MHz 100,000 kHz 548.77073 MHz 21.11 dBm 8.80 db
822.000 Mz | 524.000 Mz 30.000 kiz £23,99850 Mz ~17.97 dom ~4.87 d& 849.000 MHz  850.000 MHz 30,000 kHz 849,00050 MHz ~14.65 dBm -1.65 de
D24.000 Mz S27.000 Mz 100,000 kHz 52426523 MHz 20.75 dBm -g.25 dB 850.000 MHz 860.000 MHz 100.000 kHz 85130370 MHz -43.80 dBm -30.80 dB
Y
) i )

Date: 18,JUN. 2019 15:58:53

Date: 18.JUN 2018 20:11:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN. 2019 20:03:08

Date: 18.JUN.20M9 20:14:37

] um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS. NE_ABS. PASES
10 dBm - 10 dBm
= -—;—N-v\ A
od }r } dam T
-10 dam ; -10 dBm -
| SPURIOUS_LINE ABS_ | \
-20 dem 20 dBm
J w‘\
-30 dBm achis -30 dBm
Vi gowy _\\
-40 dBm -40 dBm
—
-50 d8m — -50 dBm S
I B
0Bt 60 dBm S —
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 52284416 MAz -28.65 dem -16.65 06 846.000 MHZ 840,000 M2 100 000 kHz 847 00840 MHZ 551 cbm ~20.70 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59650 MHz -26.68 dém -13.68 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -23.14 dBm -10.14 dB
£24.000 MHz 527000 Mtz 100.000 kHz 826.06044 MHz 9.06 dBm -20.04 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -23.44 dBm -10.44 dB
Y
I 1 P

SPORTON INTERNATIONAL INC. Page Number : Al of A321
TEL : 886-3-327-3456 Report Issued Date : Jul. 04, 2019
FAX : 886-3-328-4978 Report Version : Rev. 01

FCcC ID: 2AD9M-003A




SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec

[+

Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

Date: 18,JUN 2015 20:01:31

Date: 18.JUN 2018 20:13:00

@1 AvgPwr (@1 avgPwr
20 deimei-Gheek L I | SPURIAHIGCHBEKABS .
Line _$PURIOUS_| INE_ABS PASS | (‘\ Line _§PURIO NE_ABS PASS
10 dem L '] 10 dBm / 1
od { 0 dBm { !
-10 dBm \ -10 dBm
| SPURIOUS_LINE_ABS_ h. j
20 dem 20 dem j
-30 dam / M /f\\ 30 dem ] \
-40 dBm i‘w A W Lt cerm LMJ’
-50 d8m AN / Ju \.; J ,Eu'\..._m‘""l \ -~
! —— 7 et it i
w\ L [
\ ]
60 dem -60 dBm S
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 821,72527 MHz 44,49 dBm -31.49 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.72278 MHz 19.27 dBm -10.73 de
893.000 MHz | 674.000 Mhz 30.000 kiiz £23,99550 Mz -20.72 dém -7.72 d8 545.000 MHz | 850.000 MHz 30.000 kHz 849,00150 MHz -18.26 dBm -5.26 dB
£24.000 MHz 527.000 MHz 100.000 kHz B24.21429 MHz 19.23 dém -10.77 di 850.000 MHz 860.000 MHz 100.000 kHz 851.30370 MHz -46.85 dbm -33.85 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 20:04.46

Date: 18.JUN.20H9 20:16:15

] um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS. NE_ABS. PASS
10 dBm 10 dBm
P R re——
od - ) dem
‘| |
-10 dBm - 10 dBm 1
| SPURIOUS_LINE ABS_ f \
-20 dem l 20 dBm LH
-30 dam R 30 dBm s
-40 dBm -40 dBm
g \\»‘\\‘-\-
-50 dem -50 dBm
P e
60 de ] 60 dBm s e
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,06404 MRz -30,34 dem -17.34 06 846.000 MHZ 840,000 M2 100 000 kHz 846 07852 MHZ 551 dbm ~21.70 08
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59850 MHz -28.32 dém -15.32 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01349 MHz -25.26 dBm -12.26 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.15934 MHz £.04 dém -21.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -25.20 dbm -12.20 db
Y
) i )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number
Report Issued Date
Report Version

: Al of A321
: Jul. 04, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

Date: 18,JUN. 2019 21:25:07

@1 AvgPwr (@1 avgPwr
20 deimei-Gheek L I | SPURIAHECHBIEKABS _, .
Line _$PURIOUS_| INE_ABS PABS |f’\ Line _$PURIOUS| hINE_ABS PABS
10 dem: ] - 10 dBm [ %
od l 0 dem I
-10 dém ! _10 dBm ’
| SPURIOUS_LINE_ABS_ \ [
-20 derm: -20 dem (J
-30 dam / \ /"“\ 30 dem i \
-40 dBm ﬁl | fﬂ dBim \uf L
-50 dBm 2 ) j R \ .
ol 4 i ey
M ,_.-’/ % N .
-60 dem = -60 dBm e
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 821,71728 MHz -47.61 d&m -34.61 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.74376 MHz 18.687 dBm -11.13 de
823.000 MHz 524.000 MHz 30.000 kHz 823.99750 MHz -23.17 dBm -10.17 dB 340,000 MH= 850,000 MHz 30,000 kHz 243 00050 MHe 2581 dbm il
824.000 MHz 527,000 MHz 100.000 kHz 524.23526 MHz 18.89 dém -11.11 dB 850,000 MHz B80.000 MHz 100000 kHz 55001495 Mis 4689 dbm ~35.69 B
T
) i )

Date: 18.JUN 2018 21:30:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 21:23:30

ﬂg‘ Spectrum N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS. NE_ABS. PASES
10 dBm 10 dBm
fwww-w-w«-lw-\ B e e e
od dem T
10 dem JI \ 10 dem :
| SPURIOUS_LINE ABS_ { [
-20 dem ‘ 20 dBm 1
-30 dem -30 dBm .\
o / .
-40 dBm — o 40 dBm e ]|
_‘,f -,
-50 dem —— -50 dBm ey
| e e
-60 dBm— -60 dBm
oC B —
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,07203 MRz -34.21 dem -21.21 06 846.000 MHZ 840,000 M2 100 000 kHz 848 07542 MHz 14 dom ~25.66 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99550 MHz -31.50 dém -18.50 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -31.38 dBm -18.38 dB
£24.000 MHz 527000 Mtz 100.000 kHz 826.33317 MHz 7.37 dBm -22.63 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -34.33 dBm -21.39 dB
Y
I 1 P

Date: 18.JUN.2019 21:26:14

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

Date: 18,JUN 2015 20:20:21

@1 AvgPwr (@1 avgPwr

20 denwi dhack r . | SPURIRIE CHBEKADS . A
Line _$PURIOUS_| INE_ABS PABS "' | Line _ $PURIOUS_LINE_AB4 PABS

10 dBm - I‘ 10 dBm ;‘

od J 0 dem /‘ l

-10 dém J HI -10 dBm i

| SPURIOUS_LINE_ABS_ \ 4 1

-20 dém [ - -20 dBm f \

-30 dBm Ar -3p dBm

J il T A

A a W‘MMJ \A J L Ly \_
50 dam A A -, Eu\%% ol A
L m— LA

60/ derh / -60 dBm .

I — S— A

70 dBm -70 dBm

Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz £20.03896 MHz -42.99 dém -20.99 d& §44.000 MHz 849.000 MHz 100.000 kHz §46.66783 MHz 21.28 dBm -8.72 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99451 MHz -21.16 dém -8.16 dB 349,000 MH= 850,000 MHz 50.000 kHz 249.00050 MH= 19,44 dBm 644 dp
824.000 MHz £29.000 MHz 100.000 kHz £24,34216 MHz 20.67 dBm -9.33 d& 850.000 MHz 860.000 MHz 100.000 kHz 852,98202 MHz -46.31 dBm -33.31 dB
T
) i )

Date: 18.JUN 2018 20:31:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 20:23:37

] um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
»,
A e ey .
ba e S u-"vv—,r'\-w\ uldBm
-10 dBm: , 1 10 dem T
| SPURIOUS_LINE ABS_ f \ k
-20 dBm f -20 dem lw‘
-30 dBm =30 dBm
-40 dBm —— -40 dBm L
]
] 50 dB [
50 dem
—
-60 dBm
S
-70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,88412 MHz ~30,23 dém -17.05 & 544,000 Mz | 849,000 Mz 100,000 Kiz 547 79378 TRE 755 oo R ITE
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,599550 MHz -28.00 dém -15.00 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00649 MHz -24.36 dBm -11.36 dB
£24.000 MHz 529.000 MHz 100.000 kHz 827.82368 MHz £.66 dim -23.34 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -25.31 dbm -12.31 db
Y
I 1 P

Date: 18.JUN.20M9 20:35.06

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

Date: 18,JUN. 2019 20:21:58

@1 AvgPwr (@1 avgPwr
20 deimei-Gheek L | SPURIAHIECHBIEKABS _. .

Line _$PURIOUS_| INE_ABS PASS 'ﬂ\l Line _$PURIOUS_| INE_aB4 | PASS
10 dem: J 10 dBm j
od J \ 0 dem f \
-10 dBm ! L -10 dBm )
-20 dem j 4 -20 dBm i K
-30 dBm j ; \ _?S dBm / \

0
40 dBm vﬂ'lld ﬂ ‘l’ ld dBm ‘f 1! j
50 dem "l"\MM L L] \ so'Em JAE \ .
7 = e T ety g X
[ A L \

60,2l - E )
- N NI ERS ey o 60 dBm T
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit

15.000 MHz 823,000 MHz 100.000 kHz £20.03097 MHz -47.15 dBm -34.15 dé 544.000 MHz 849.000 MHz 100.000 kHz 848.66284 MHz 19.06 dBm -10.94 dB

822.000 Mz | 524.000 Miz £0.000 kiz 82399251 Mz ~22.05 dom -9.09 d& 849.000 MHz  850.000 MHz 50,000 kHz 849,00250 MHz -21.70 dém -8.70 de

£824.000 MHz 529,000 MHz 100,000 kHz 824,33217 MHz 19.47 dBm -10.53 dB B50.000 MHz 560000 Mz 100.000 ke 550 16404 Mie 45,09 dam ~36.00 B

T
) i )

Date: 18.JUN 2018 20:33:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 18,JUN.2019 20:25:14

] um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
MWWW#V-W At
od dem
J |
10 dem k 10 dBm
| SPURIOUS_LINE ABS_ } ‘ \‘
-20 dBm 1; \ 20 dBm: i
-30 dBm =30 dBm
-40 dBm -40 dBm
L 1
-50 d8m - -50 dBm —
e
e
=0 dem 60 dBm .
S—
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,34006 MHz ~32,54 dém -19.64 6B 544,000 Mz | 849,000 Mz 100,000 Kiz 4502348 TRz 507 B .05 0
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,59650 MHz -29.74 dém -16.74 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00350 MHz -29.63 dBm -16.83 dB
£24.000 MHz 529.000 MHz 100.000 kHz 82718432 MHz 5.56 dem -24.44 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.17463 MHz -31.92 dbm -18.92 db

i

Date: 18.JUN.2019 20:36.43

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

Date: 18,JUN 2015 21:35:21

@1 AvgPwr (@1 avgPwr

20 deimei-Gheek L | SPURIAHIECHBIEKABS _. .
Line _$PURIOUS_| INE_ABS PASS ,’\ Line _kPURIOUS_LINE_ABS Y PASS

10 dem: f \ 10 dBm ‘

od 0 dem { ]

-10 dBm ‘ ‘ -10 dBm L

| SPURIOUS_LINE_ABS_ g \ f |‘

-20 dém } ! -20 dem f {

-30 dam / ﬁ 93 dem ” J} \

-40 dBm LL, }A\ J t dem ‘[\‘ “U ¥

\ I
0 o & WL 1] 1 \“ .
AN et e -
[ i AN

ﬁ% 60 dBm M

- A R e N USSP

70 dBm -70 dBm

Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 82243656 MHz -47.45 dBm ~34.45 d8 544.000 MHz 849.000 MHz 100.000 kHz 848.65285 MHz 18.20 dBm -11.80 d&
893.000 MHz | 674.000 Mhz 50.000 kiiz 52395750 Mz -25.30 dém -12.30 d8 545.000 MHz | 850.000 MHz 50.000 kHz 849,00250 MHz -24.03 dBm -11.03 dB
£24.000 MHz 529.000 MHz 100.000 kHz 624.32218 MHz 17.88 dém -12.12 di 850.000 MHz 860.000 MHz 100.000 kHz 850.66434 MHz -47.72 dbm -34.72 dB

T
) i )

Date: 18.JUN 2018 21:41:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂg‘ S| um N
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . T
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
e e st e ATty
y ] il i f—
-10 dBm - 10 dBm
| SPURIOUS_LINE ABS_ ’ \
-20 dBm ’l 20 dBm: \
-30 dBm [ =30 dBm
-40 dBm = 40 dBm — .
50 dem 50 dBm e
e e
Bm -60 dBm
—— ]
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,35604 MHz ~35.57 dém -22.67 d& 44,000 MAZ | 845.000 MAZ 100,000 Kiz 547 57355 Tz S 51 B = TRTTE
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,99550 MHz -32.24 dém -19.24 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -31.06 dBm -18.96 dB
£24.000 MHz 529000 MHz 100.000 kHz 82623027 MHiz 4.93 dBm -25.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -36.06 dBm -23.06 dB
Y
I 1 P

Date: 18,JUN.2019 21:33:44

Date: 18.JUN.2019 21:39:28

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
spectrum x| spectrum 7
Ref Level 22.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 22,60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBmAt-Ghesk I | SPURIAHECHBEKABS_. g .
Line _$PURIOUS INE_ABS PABS \ Line SPURIOUS_LINE_ABS. PASS ’\
10 dBm l 10 dBm ( ‘
od ! 0 dBm ) \
-10 dem I k -10 dBm .
SPURIOUS_LINE_ABS_ ; L IJ ‘x
-20 dém f Y -20 dem J |
-30 dem i W 30 dBm 1
J 1 A I I \
-40 dBm L , T -40| dBm %
-SD‘d\Em k\‘\\,\-‘-\,u e, J Ik My J Sl ||(B U\an’ )\\, oy Nk
7
NI = e Wt N f
d&\m -60 dBm - { it
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,95604 MHz -48.68 dBm -35.68 dB £39.000 MHz 849.000 MHz 100.000 kAHz 548.30560 MHz 20.54 dbm ~0.46 db
823.000 MHz | 824.000 MHz | 100.000 kHz 923.59550 Mz ~31.04 dom -18.04 68 949.000 MHz | 850,000 MHz 100,000 kHz 849,00450 Mz ~26.99 dBm -13.99 de
524.000 MHz 534,000 MHz 100.000 kHz 824.59441 MHz 20.89 dBm -9.11 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -48.15 dBm -35.15 dB
i ] L il ]

Date: 18,JUN. 2019 20:40:50

Date: 18.JUN 2018 20:52:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 20:44.05

Date: 18.JUN.20M9 20:55:34

S um mVJ
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od A R P P PP NP P O P bt b e s et
| |
1
10 dem ! _10 dem
SPURIOUS_LINE ABS_ } \ l
-20 dem [)I kn 20 dBm I
| !
-30 dem 30 dem L\
__;m’r -
4 -40 dBm
S
-50 dem -50 dBm
'l‘w
-60 dam -60 dBm
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -35.64 dBm -22.64 06 235300 MIE | 845500 Wi 100 000 kHz S rCa e 3,60 cbm -zeml
923.000 Mrz | 824,000 Mz 160.000 khz 823,58651 MHz -30.58 dém -17.55 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00150 MHz -29.21 dBm -16.21 dB
£24.000 MHz 534,000 MHz 100.000 kHz £26.67233 MHz 3.92 dBm -26.08 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -33.35 dBm -20.35 dB
T
I J1 £

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 22,60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimicd ; | SPUEIRIE CHBEKASS B
Line _$PURIOUS INE_ABS PABS | Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dBm | 10 dBm ( \
od [ l 0 dBm ] \
-10 dém L \ -10 dBm !
SPURIOUS_LINE_ABS_ { \ J \
-20 dem , i -20 dem [ 1
-30 dem f \\‘ 30 dBm ] i
| | L
40 dBm J I P Ift 40| dem | ;lJ
b \ [l I N\
50 dam T o M--."\J! ¥ nkprj'nwﬂ-l_ / 1 j'?éu e JM‘\M AW W
e ™ fe el
digm A o o 60 :n;‘h‘\ 1 \f\\_ = .’/\
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,98002 MHz -40,06 dem -36.06 06 539,000 MHz B 100 000 kHz e 10,40 cbm _mml
923.000 Mrz | 824,000 Mz 160.000 khz 823,53451 MHz -32.62 dém -19.62 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00350 MHz -29.54 dBm -16.54 dB
£24.000 MHz 534.000 MHz 100.000 kHz 624.57443 MHz 19.63 dBm -10.37 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -45.77 dbm -36.77 db
i ] L il ]

Date: 18,JUN. 2019 20:42:28

Date: 18.JUN 2018 20:53:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,JUN.2019 20:45:43

Date: 18.JUN.20M9 20:57.12

] um mv:

Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g

Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od B e e ST T g 0 2 e e Y
10 dom I\ o dem !
SPURIOUS_LINE ABS_ W l
-20 dem J ! —%0 dem !
-30 dBm 130 dom. \‘\,

|
.40 dBm e catuni -40 dBm
.
-‘\—.ﬁ_w

-50 dem -50 dBm
-60 dam -60 dBm =
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit

£15.000 MHz | £23.000 MHz 100,000 kriz 522,98002 Mnz ~35.25 dém ~22.05 & §39.000 MHz | 849,000 MMz 100,000 Kiz EFFRTE 535 cBm -zaﬁl

523.000 MHz | B94.000 MHz 100,000 kHz 823,56454 MHz -32.10 dm -19.10 d& 849,000 MHz | 850000 MHz 100,000 kHz 849,01648 MHz -31.64 dBm -13.84 dB

£24.000 MHz 534.000 MHz 100.000 kHz 631 05794 MHz 3.14 dBm -26.86 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -36.18 dBm -23.18 dB

T
I J1 £

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

FCCID

: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum | spectrum "y
Ref Level 22.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 22,60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbhicdhock ; | SPUEIRIE CHBEKASS B
Line _$PURIOUS INE_ABS PABS W Line _$PURIOUS_LINE_ABS, PASS ﬁ
10 dém \ 10 dBm } \
od 0 dBm ‘ a
-10 dBm \] -10 dBm -
SPURIOUS_LINE_ABS_ { \1 f |
-20 dém I } -20 dem |
| [
-30 dam { 30 dBm [
{ 1) | il ) ﬂt |
-40 dBm j l t l 40| dBm JN 1
. I I I g
-50 dBm e = ! 40ldem i
—— : [ -
/ | LV et g, w,‘,j L\ / P P M;, [ — N
ﬁm 60 dem
» ]
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 82294805 MHz -50.84 dém -37.84 d& 839.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ MAz 18.60 dBm -uml
923.000 Mrz | 824,000 Mz 160.000 khz 823,55650 MHz -35.64 dém -22.64 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00549 MHz -34.36 dBm -21.36 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,57443 MHz 18.35 dBm -11.65 dB 550,000 MHz B80.000 MHz 100000 kHz BED.00E00 Mz 5054 dbm 3784 b
i ] L il ]

Date: 18,JUN. 2019 21:45:35

Date: 18.JUN 2018 21:51:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Date: 18,JUN.2019 21:43:58

Date: 18.JUN.2019 21:49.42

@1 AvgPwr (@1 avgPwr
20 dpimriGhadk : | SPURIGHECHBIEKABS . d
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dm
od 0 g el y
10 dBm l -1lo dem }l
SPURIOUS_LINE_ABS_ \ \
-20 dBm { —?{0 dBm T
/ w |
-30 dBm T - 30 dBm
40 B — -40 dBm. g p—
dem -50 dBm = -
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,79620 MHz -37.96 d&m -24.96 d8 839.000 MHz 849,000 MHz 100.000 kHz 544,20978 MHz 1.95 dBm -28.05 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,96753 MHz -34.62 dBm -21.62 dB 540,000 MHz 850,000 MHz 100.000 kHz 849,01648 MHz -34.75 dBm -21.75 dB
824.000 MHz 834,000 MHz 100.000 kHz 828.15085 MHz 2.17 dBm -27.83 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -39.55 dbm -26.55 db
Y
i i )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCCID: 2AD9M-003A

Page Number : Al of A321
Report Issued Date : Jul. 04, 2019
Report Version : Rev. 01






